seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 20MHz / DFT-S OFDM / 256QAM
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 20MHz / CP OFDM / QPSK / Full RB
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seanran as. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n77 / 40MHz / DFT-S OFDM / P1/2 BPSK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 40MHz / DFT-S OFDM / PI/2 BPSK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 40MHz / DFT-S OFDM / QPSK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 40MHz / DFT-S OFDM / QPSK
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Ref Level 40.00 dBm  Offset 20.30 0B

Made Auto Sweep SGL
foumtrootoo | RefLeVl 000dm Ot 203008 Mode AutaSueen o
=
Limit checd P
Line _sPURloUS_Lne_Ass_ot2 ;
0 an
o 20 dbi
10
0 Pt gt A o P i i it i, [ | — PETAPRUSI RO R p— -
20 1 L0 b E 1
P e | \ '%M
e v
-40
50 .
3.68 GHz 16004 pts 0 Mbz/ 378 iz || S GHe 16004 pts 0 Mbz/ 40GH:
T 3 Result Summa
3.940 GHz 3.980 GHz 100,000 kHz 3.94457 GHz 3.04 dBm -26.96 dB
e Frtei 00 Mia eaiid i dem Jossce 2980 Gz 1981 GHe 500,000 ke 398002 GhHz 23.42 dBm 04248
e e . y y 3981 GHz 3.985 GHr 500.000 kiz 3.98143 GHz -25.08 dBm -12.08 dB
3629 GHr 3.200GHe 500000 kit 369997 Gz 23.45 dBm -1045 dB %16 Jasal Q0000 o 2205 dBm 120848
3.700 GHz 3.740 GHz 100,000 kHz 3.703 34 GHz 2.84 dBm -27.16 dB z z z - -
e e e

02:27:31 05.06.2021

02:00:32 05,06.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al12 - 55 of 102



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 40MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax
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e%FCC RADIO TEST REPORT Report No. : FG133040-02B

SPORTON LAB.

FR1 n77 / 40MHz / DFT-S OFDM / 16QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 40MHz / DFT-S OFDM / 64QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 40MHz / DFT-S OFDM / 64QAM
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seanran as. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n77 / 40MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax
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seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n77 / 40MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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e%FCC RADIO TEST REPORT Report No. : FG133040-02B

SPORTON LAB.

FR1 n77 / 40MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge
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0 el - | e W s e s~ ant ] ‘T’“’" " - " ~r a |
20 B 1
| 1
i Wi | "
L T y
-40
50
3.68 GHz 16004 pts. 0 MHz/ 3.74 GHz 3.94 GHz 16004 pts .0 MHz/ 4.0 GHz.
2 Result Summa 2 Result Summa,

3.680 GHz 3695 GHz 1.000 MHz -13.75 dB

3.69430 GHz 405 380 G X X -29.03 dB
1695 Gt 699Gt 500,000 ki 369769 GHz 27 1313 6B Erorbl Tom e 200000 e 5.66 dB

3980 GHz 3.981 GHz 500.000 kHz . 19, dl
3.981 GHz 3.985 GHz 500,000 kHz . -19. -6.69 dB
3.985 GHz 4.000 GHz 1.000 MHz . 16 -3.82 dB

3,699 GHz 3,700 GHz 500,000 kHz 3.69996 GHz -11.95 dB
3.700 GHz 3.740 GHz 100.000 kHz 3.71433 GHz -29.36 dB

o NN G T——. = a

02:17:54 05.06.2021 02:16:31 05,06.2021
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 50MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 2030 dB Mode Sweep se

Ref Level 20.00 dBm  Offset 20,30 48 Mode Sweep
Count 100/100

1 Spurious Emissions 1 Spurious Emissions 1 Avg
30 dier 30

20 ‘ 20 i

10 | 10 ‘

o “‘ 0 dBn \

10 dBm— 1 \ — s 10 8o :

|

2 20 di “

30 I V\ | 30 N m ,.1

L gLl 1 V\ [ . L : i [ ] AL i
40 dBm T T T 40 dBdh—+ “ + g .

WV‘\H FEWLE P W WM U’L\.«N..'W_lw ‘.U\,., L e ISR 1Y Y IO RSPV W PUSTNSSON W BY,VTYOT
s0 50
368 Gz 16004 pts oM/ 353G 76004 pis 7O ML ~30GH:

2 Result Summa

3.680 GHz 3.695 GHz 1.000 MHz 3.69416 GHz -23.98 dBm
3.695 GHz 3699 GHz 500.000 kHz 3.69885 GHz -14.74 dBm

3.699 GHz 3.700 GHz 500.000 kHz 3.69999 GHz -9.05 dBm
3.700 GHz 3.750 GHz 100.000 kHz 3.70077 GHz 22.89 dBm

Ready

01:18:05 05.06.2021

2 Result Summa:

3.930 GHz 3.980 GHz 100.000 kHz 3.97917 GHz 23.28 dBm -200.00 dB
3.980 GHz 3981 GHz 500.000 kHz 3.98004 GHz -11.94 dBm -200.00 d8
3.981 GHz 3.985 GHz 500.000 kHz 3.98124 GHz -20.03 dBm ~200.00 dB
3.985 GHz 4.000 GHz 1.000 MHz 3.98515 GHz -25.04 dBm -200.00 dB

ToD6208
s &

12:31:34  10.06.2021

Channel power -13dBm > -19.49dBm (PASS)

Channel power -13dBm > -22.16dBm (PASS)

RefLevel 37.950dBm  Offset 20.3048 ® RBW 5kHz

RefLevel 3030 dBm  Offset 203008 » RBW 5kHz SGL
- At J0dB ® SWT_ 100ms ® VBW 20kHz _Mode Sweep - At 3008 ® SWT  100ms ® VBW 20kHz Mode Sweep Count 100/100
1ACR oA
30
h
20 20 T
10
10 dBo
0
0
-10.
10 dBar
20 dB
-20 »
P, || i L T T
30 dBen ! 1 RS U9 VYA,
| (L0 /\J\./\N"\N"'V"\1 VATV 20 dpm——— T - %MM L
T
0ceny i g NEL UL A 5 S LN Y TR il
A i A i LR e R
R YA
0 \ t - 60 dBen ! | — 1 { -
-60 dBn 1 1 1 1
CF 3.699 75 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz |CF 3.980 25 GHz 1001 pts. 102.0 kHz/ Span 1.02 MHz
2 Result Summar None 2 Result Summar None
Tx1 {Ref) 500.000 kHz -19.49 dBm Txl (Ref) 500.000 kHz -22.16 dBm
Tx Total -19.49 dBm Lol 2216 dBm

Ready

01:22:58 05.06.2021

=
y e [IESST)

01:55:28 05.06.2021
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 50MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 20.30 0B Made Auto Sweep

6L
Count 100/100

RefLevel 40.00dBm  Offset 2030 d8.

1 Spurious Emissions

Mode Auto Sweep

s6L

Count 100/100

00:53:40 05.06.2021

00:55:06 05,06.2021

Limit Chee¥ PRss
Line _SPURIOUS_LINE_ABS_0g2 PRSS Line ;puq‘m‘s L
0 SPORIGUS_LINE_ABS_002
2 0
10
N A S oo s ey s | e e e ) o
i \
M"*‘W"LMgM WWM o
-40
50
3.68 GHz 16004 pts 0 MHz/ 3.75G): || (383 6R: 16004 pts 0 M2/ 4.0GHz
2 Result Summar 2 Result Summa
3.680 GHz 3,695 GHz 1.000 MHz 3.69087 GHz -26.27 dBm -13.27 dB 3.930 GH. 3.980 GH 100.000 ki -26.48 dB
3695 GHy 3699 GHr 500,000 kHz 3.69899 GHz -23.86 dBm -10.85 B om0 ot a8l ot 300000 ki 29948
3699 Gtz 3.700 Gtz 500,000 kitz 3.69999 GHz -24.72 dBm -11.72 dB 3981 GHe 3985 GHe. 500,000 kiz 123548
3.700 GHz 3.750 GHz 100,000 kHz 3.73993 GHz 3.23 dBm &7 3.985 GHz 4,000 GHz 1.000 MHz -11.18dB
R T

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seanran as. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n77 / 50MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 2030 dB Mode Sweep se

Ref Level 2000dBm  Offset 2030 3B Mode Sweep 6L
Count 100/100 Lonnt JXNV0
1 Spurious Emissions Y ava JN1 Seurious Emissions 1 Avg
|
30 dBerr o ‘
2 20 L
10 ‘ 10
‘ ‘ |
0 T 0.dbr \

! 1 I i :
WAVLN\,..“JWUKW B | ] 9,7 50 SRS 1 W% G RPWS 7| Y " S B By =YY A

3.68 GHz 16004 pts 0 MHz/ 3756k | [383GHz 16004 pts O MR/ T0GH:
2 Result Summa

3680 Gtz 3,695 GHz 1.000 MHz 3.69318 GHz -25.81 dBm 3930 Gh 5960 61 700000 ki 2315 dBm
3695 Ghz 3,699 GHz 500000 kHz 3.69886 GHz 2029 dBm o et et 3 Ars2dem
3,699 GHz 3.700GHz 500000 kitz 3.69999 GHz 1213 dBm et g Sescin et 398148 GHy 2067 GBm
L1000 i e 370077 GHz 2222 &Bm 3.985 Ghz 4.000 GHz 1.000 MHz 3.98667 GHz -23.09dBm

T )

oron

00:49:49 05.06.2021 01:01:08 05.06.2021

Channel power -13dBm > -20.71dBm (PASS) Channel power -13dBm > -21.21dBm (PASS)

RefLevel 37.90dBm  Offset 203048 ® RBW 5k SGL RefLevel 37.90dBm  Offset 203008 » RBW 5 kHz SGL
- Ant 3048 ® SWT  100ms * VBW 20kH: Mode Sweep Count 1007100 | # Att 30d8 ® ST 100ms ® VBW 20kHz Mode Sweep Count 100/100
30 30 dim
h th
20 20
10 dBn 10
0 0
10 B - 10 d
2 -20 4
30 4B + R A W N LAY _— |
o ATV g o e T
A ARSI VY MR e | |
‘° RV 40 dBmr 13 + b s
T AR .rWU‘\MﬂvNVW"‘W WMWW s . ‘
e gy T 50 dbmr——} 1 ! | e N Al
-60 dBm -60 dBmr
3.69975 GHz 1001 pts 1020 kiz/ on 1.02 Wi | | [cF 3,980 25 Gz 1001 pts w020l e imws|
2 Result Summar None 2 Result Summa None I
Tat fReh 500000 Kz ] T (Ref) 500.000 kHz -21.21 dBm
Ix Total -20.71 dBm T Totol 2121 dBm
o T
01:23:56 05.06.2021 01:30:12 0S.06.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 50MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 20.30 B Mode Auto Sweep. saL Ref Level 40.00 d8m  Offset 2030 d8. Mode Auto Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emissions Tavg || Seurious Emissions
Limit Chec
Line _SPURJOUS_UNE_ABS_02 Line _SPUR{OUS._L
» ShORIGUS_UNE ABs 002
20 20
10
o i ot ™ A e, -, " o
o ad o e d bl - ! B "ot | T L
flea
PR ] Al h o
P o
wﬂ } [
-40
50
3.68 GHz 16004 pts 0 MHz/ 3756 || (33 cHE 76004 pis TR P
2Rkt Somy 2 Result Summa
1680 GHz 3695 GHz 1.000 Mtz 369232 GHz -24.46 dBm -11.46 dB 3.930 GH 3,980 GH 100.000 ki -21.13.dB
3695 GHr 3699 Ghr 500,000 kiz 3.69824 GHz -24.56 dBm -11.56 dB 31980 Grix a8l ot 300000 ki 1389 4B
3,699 Gz 3.700 Gte 500,000 kitz 3.69991 GHz -24.64 dBm -11.64 dB 3981 GHiz 3985 Chiz 500000 kile 55248
3.700 Ghz 3.750 GhHz 100,000 kiz 372016 GHz 1.80 dBm -28.20 dB. S ass o e o o e
Ready M e 05062001
- [ s heody S

00:48:38 05.06.2021

00:55:87 05.06.2021
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 50MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 20.30 4B Mode Sweep

Ref Level 40.00dBm  Offset 2030 dB

00:45:59 05.06.2021

01:00:07 05.06.2021

sGL Mode Sweep SGL
Count 100/100 Count 100/100
1 Spurtous Emissions TAvg |1 Spurious Emissions 1 Avg
30 " 30
20 20
10 i L
A w - |
| \
10 dBm— l)¥ — - — [ ]-10 48 I '“
20 ‘\m 20 dBr
| | M
30 30 H
Al A I [ I A[ ! LU LK sl
40 dbim ¢ 1 A 1t I ] W 1‘[ Ko asy 1 sho ¢ 4 avan sl
PR AP Y SO . SO U VO 11X SRR U0 0 ) o . O SRR YOO 3 P WP NS |V . PN WO, I T S
50 -50
3.68 GHz 16004 pts 0 MHz/ 375GHz | | (303 6Hz 76004 pis 7.0 MHz/ a.0GH:
2 Result Summar
3.680 Gtiz 3695 GHz 1.000 MHz 3.69444 GHz 3.930 Gz 3.980 Ghz 100.000 kHz 3.97918 GHz 2213 dBm -200.00 dB
3695 Gz 3699 Gtz 500,000 kHz 3.69888 GHz -20.52 dBm 3980 GHz 3981 Ghz 500,000 kHz 3.98002 GHz 1113dBm -200.00 d8
3699GHz 3.700 GHz 500,000 kHz 3.60999 GHz -11.16d8m 3981 GHz 3985 Gz 500.000 kHz 3.98123 GHz -21.32 dBm -200.00 dB
3700 GHz 3750 GHz 100000 kiiz 3.70078 GHz 2278 dBm 3985 Gz 4.000 GHz 1.000 MHz 398511 GHz -26.64 dBm -200.00 dB
= o B e
] = P

Channel power -13dBm > -21.12dBm (PASS)

Channel power -13dBm > -21.62dBm (PASS)

RefLevel 37.950dBm  Offset 20.3048 ® RBW 5kHz

RefLevel 37.90dBm  Offset 203008 ® RBW 5kHz

01:24:43 05.06.2021

SGL
- At 3048 ® SWT 100 ms ® VBW 20kH: _Mode Sweep Count 100/100 [ = Att 3008 @ SWT__100ms & VBW 20Kz _Mode Sweep e
1ACR 1Rm Avg || LACR 1Rm Avg
3 30 dB
™ ™
20 20
10 dBn 10
0 0
10 dBar 10 dbx
20 -20 B
30 4B . . H | [0 oot T
o ifiia. o ' TR
0 | AN AN
ATARINSA 40 B S g T
T
R " FRIPNBEPRVEPIVE e s A 50 il | | A LV NYWRY AN TN SN v
60 dBim ‘
CF 3.69975 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz | | [cF 25 1001 pts 102.0 kHz/ Span 1.02 MHz
2 Result Summa None 2 Result Summal None |
Txl (Ref) 500000 kHz -21.12dBm Tx1 (Ref) 500000 kHz -21.62 dBm
Tx Total 21.12 dBm TeTotel 2162 dBm
ey D U

o1

:129:12 05.06.2021

T

paz03
& Tovasm

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 Al12 - 67 of 102



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 50MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 20.30 0B

Limit Chesk

Made Auto Sweep

6L
Count 100/100

1 Spurious Emissians 1Avg

RefLevel 40.00dBm  Offset 2030 d8.

1 Spurious Emissions

Line _SPURIOUS_LJ

Mode Auto Sweep

s6L

Count 100/100

00:46:55 05.06.2021

00:56:37 05,06.2021

Line _SPURJOUS_UINE_ABS_0g2 I
30 SPORIGUS_LINE_ABS_002
2 0
10
0 dBen —r >
< - vy
s s 1 |18 |
-20 T ! Br
]
| i (v
-40
50
3.68 GHz 16004 pts 0 Miz/ 3.75GHz | 3.03 GHz 16004 pts 0 MHz/ 4.0GHz
7 Result Summa 2 Result Summa
1680 GHz 3695 GHz 1.000 Mtz 3.69269 GHz -26.98 dBm -13.98 dB 3.930 GH 3,980 GH 100:000 kH 1.21 dBm
3595 GHr 3599 GHr 500,000 kHz 363813 GhHz -27.88 dBm 14.88 B 1980 GHe 1981 GHe 500.000 kit 2319 dBm
3699 GHe 3.700 Gtz 500,000 kitz 3.69991 GHz -28.93 dBm 15.94 dB 3981 GHe 3985 GHz 500.000 kHz 2225 dBm
3.700 GHz 3.750 GHz 100,000 kifz 3.72485 GHz 0.92 dBm 29.08dB 3.985 GHz 1.000 GHz 1.000 MHz -18.56 dBm
R -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 50MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 20.30 4B

Ref Level 40.00dBm  Offset 2030 dB

Mode Sweep s6L Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions Y ava JN1 Seurious Emissions ‘ 1A
|
30 o 30 ‘
20 ‘ 20 ! L
10 - 10
‘ ‘ \
0 T 0dBn
] ‘ I
10 dBn
/ | \
20 b ‘ 20 dBe -
A | \ [k TR
30 ” 30 | |
f I N‘ ) [
20 dbim et b e | - et - i ——— m
TPV, P O, ORI NV OOV N0 15 PRSI 0 S| v O U WA B O WS AWV P ARESOONOR W W3 VY2
50 -50 ‘
3.68 Gz 16004 pts ELL 375Gk || [3s3cH: 76004 pts G/ T0GHz
2 Result Summar

e e imnan 5 an e | = T iwes  mes
iz 9 GHz iz T S 3.980 GHz 3.981GHz 500.000 kHz .S 1z -11.4 m .
3.699 Gz 3.700 GHz 500000 kHz ;»;3% gnl ';ﬂ: ﬁg“‘ 3.981 GHz 3.985 Ghz 500.000 kHz 3.98107 GHz -17.12dBm 200.00 dB
3.700 GHz 3750 GHz 100.000 kHz a z m 3.985 GHz 4.000 GHz 1.000 MHz 3.98518 GHz -21.37 dBm -200.00 dB
ety N U ety N o 0NN
00:44:4¢. 05.06.2021 00:59:12 05.06.2021
Reflevel 37.90dBm  Offset 203008  RBW 5 kiz 6L Haf Loval 37:90 By, Offaat 20308 & REW 5 \djx s
- Ant 3048 ® SWT_ 100 ms ® VBW 20kHz _Mode Sweep Count 100/100_ | =LAt SR N S L O
1 ACLR 1Rm Avg [l LACR 1Rm Avg
2, 30 dB
™ ™
20 20
10 dBn 10
o 0
10 dBm 10 8
20 20 dB
30 dBem T Sodmmns
A AAAAL A i
p T e o o
odidacy u" A ‘JA" il Pk e W\f"‘,h,".“ iy ﬁ.u‘:;\v»‘.,\m oy A
-60 dBn -60 dBm-
CF 3.69975 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz | | [cF3.98025 GHz 1001 pts 102.0 kHz/ Span 1.02 Mz |
2 Result Summar None [2 Result Summar None I
Txl (Ref) 500000 kHz ‘gﬁ ::"' Tx1 (Ref) 500000 kHz -21.55 dBm
Tx Total -21.48dBm Tx Total -21.55 dBm
e sy N U

01:25:18 05.06.2021

01:27:25 05.06.2021
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 50MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 20.30 0B Made Auto Sweep

sa RefLevel 40.00dBm  Offset 20.30 d& Mode Auto Sweep

s6L

00:47:57 05.06.2021

00:57:42 05,06.2021

Count 100/100 Count 100/100
Lpuius s
Limit Check 2 Limit Check
Line _SPURJGUS_LINE_ABS_0f2 s R
* $PORTBUS UNE ABS 002
20 20
10
0 L BT WA SR e Ty wvl \. b e e e —
20 | [ o o I
wl i :
-40
50
3.68 GHz 16004 pts 0 MHz/ 3.75G): || (383 6R: 16004 pte D W/ 3.0 GHz
ZRENIA 2 Result Summa
1680 GHz 3695 GHz 1.000 Mtz 3.69040 GHz -26.16 dBm -13.16 dB 3.930 GH 3,980 GH 100.000 kH: X 1.41 dBm
3695 GHr 3699 GHr 500,000 kHz 3.69887 GHz -28.40 dBm -15.40 dB om0 ot a8l ot 300000 ki v 2196 dBm
3699 Gtz 3.700 Gtz 500,000 kitz 3.70000 GHz -27.70 dBm -14.70 dB 3981 GHiz 3985 Chiz 500000 kile Y H 3136 dBm
3.700 Gtz 3.750 GHz 100000 kHz 371631 GHz 1.06 dBm -28.54 dB S ass o e o o ¥ T
neaty D S U000 I -
: 00:57:42

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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e%FCC RADIO TEST REPORT Report No. : FG133040-02B

SPORTON LAB.

FR1 n77 / 50MHz / DFT-S OFDM / 256QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

Ref Level 4000 dBm  Offset 20.30 0B Made Auto Sweep saL RefLevel $0.00dBm  Offset 20,30 dB Mode Sweep
Count 100/100 Count 100/100

1Avg 1Avg

1 Spurious Emissions

1 Spurious Emissions
Limit Chesk
Line _SPUR|OUS_LINE_A8S_od2

30 30
20 20
10 10
0 | 0dBn ¥

SPURIOUS LINE ABS 002 T ‘} \ 10 dBr
A 20 dBn t “

, 1l ,
T T T M.“m

|
)
VW L bt L ”J'\,",,.I‘._U'L Juu”dww‘:@bwb'wwﬁ.M oy T

i i/, I WH

50 -50
3.68 GHz 16004 pts. 0 MHz/ 3.75 GHz 3.93 GHz 16004 pts .0 MHz/ 4.0 GHz.
2 Result Summa 2 Result Summar
3680 GHz 3695 GHz 1.000 MHz 3.694 78 GHz -24.96 dBm 3.930 GHz 3.980 GHz 100.000 kHz 3.97921 GHz 21.69 dBm -200.00 dB
3695 GHr 3699 GHa 500,000 ki 3.69881 GHz -17.07 dBm 3980 Ghz 3981 Ghz 500,000 kHz 3.98000 GHz 10.96 dBm -200.00 d8
3,699 GHz 3700 GHz 500,000 kHz 3.70000 GHz -13.42 dBm 3.981 GHz 3.985 GHz 500,000 kHz 3.98119 GHz -19.12 dBm -200.00 dB
3.700 GHz 3.750 GHz 100,000 kHz 3.70079 GHz 21.84 dBm 3.985 GHz 4.000 GHz 1.000 MHz 3.98542 GHz -24.61 dBm -200.00 dB

T -
ey R & Vs sty (DR =

00:41:24 05.06.2021 01:05:36 05.06.2021

Channel power -13dBm > -22.82dBm (PASS)

RefLevel 37.90dBm  Offset 203008 * RBW 5 kHz
- At 3048 ® SWT__100ms @ VBW 20 kHz _Mode Sweep Count 100/100
1ACR 1Rm Avg

30 dBov

-20 d8r

50 dBo

‘\,M,MM\‘NM NN LROPPIPIT Y T AT W
e ‘ ity

-60 dBo

25 Gz 1001 pts 302.0 khta/ Span 1.02 Mt |

|CF 3.98025 GH:

2 Result Summar None I
Tx1 (Ref) 500,000 kz -22.82 dBm
Tx Total -22.82 dBm

= PRI
seady LT

01:35:56 05.06.2021

TEL : 886-3-327-3456 Page Number 1 A12 - 71 of 102
FAX . 886-3-328-4978



e%FCC RADIO TEST REPORT Report No. : FG133040-02B

SPORTON LAB.

FR1 n77 / 50MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 20.30 0B Made Auto Sweep o

sa RefLevel 40.00dBm  Offset 20.30 d& Mode Auto Sweep

Count 100/100 Count 100/100

1 Spurious Emisen

Limit Check PhsS Limit Check

Line _SPURJGUS_LINE_ABS_0f2 phss R
o SPURIOUS_LINE_ABS 002
20 20
10
o MMWWWWMWM PRy it iy W " = 3 o
sautdous e aps 00— H 1| 1o e |

-0

50

4.0GHz

3.68 Ghz 16004 pts 0 MHz/ 3.75GH: | [ (393 GHz 16004 pts 0 MHz/
2 Result Summa 2 Result Summa

1680 GHz 3,695 GHz 1.000 MHz 3.69387 GHz -28.31 dBm -15.31 dB 3.930 GH 3.980 GH 100.000 kH; .. -0.23 dBm -30.23 dB
3695 GHr 3699 Ghir 500,000 ktz 3.69806 GHz -29.41 dBm -16.41 dB om0 ot a8l ot 300000 ki ¥ 2908 dBm 608 d8

3,699 GHz 3.700 GHz 500,000 kHz 3.70000 GHz -29.10 dBm -16.10 dB 3981 GHz 3985 GHz 500,000 kiz X -29.13 dBm -16.13 dB
3.700 GHz 3.750 GHz 100,000 kiz 3.73406 GHz -045dBm 05 o 3.985 GHz .000 GHz 1.000 MHz X -27.21 dBm 1421 dB
R .
00:40:35 05.06.2021 01:06:54 05.06.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 50MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 4000 dBm  Offset 20.30 6B

1 Spurious Emissions 1 Aw

Limit Chesk

Line _SPURJoUS.

Mode Auto Sweep

RefLevel 40.00dBm  OMfset 2030 dB.

Mode Auto Sweep

6L

Count 100/100

——

3.68 GHz

16004 pis

20GH:

2 Result Summa

3,680 GHz

3695 GHz

3,699 GHz
3.700 GHz

1.000 MHz
500,000 kHz
500,000 kHz
100.000 kHz

16004 pts 0 MHz/
100.000 kHz 3.96606 GHz
500.000 kHz 3.98000 GHz
500,000 kHz 3.98268 GHz

1.000 MHz 3.98553 GHz

00:39:16 05.06.2021

ey
== 0005

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 60MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 2030 dB

Ref Level 2000dBm  Offset 2030 4B Mode Sweep 6L Mode Sweep =
Count 100/100 Count 100/100
1 Spurious Emissions Tava |l Seurious Emissions 1Avg
|
30 dBer 30 ‘
20 20
10 J“ 1 q
| ‘ |
o 0 dBn ‘ 11
J L 10 dBn l
20 \ 20 dBn M]/ \l
30 dBar 4 30 L J
T \ p i ‘ A!, t 4
40 dBm T t
1 A A A T
s0 pan) “WMfML'JLMWN«JW et Iﬂ A T | |
" | |
3.68 GHz 16004 pts 0 MHz/ 376GHz | | [332.GHz 16004 pts 0 MHz/ 3.0GHz
2 Result Summar 2 Result Summar
3.680 GHz 3.695 GHz 1.000 MHz .694 86 GHz -23.15 dBm 3.920 GHz 3.980 Gz 100.000 kHz 3.97899 GHz 18.00 dBm 200.00 dB
3.695 GHa 3699 GHa 500,000 kHz 3.69895 GHz 1577 dBm 3.980 GHz 3981 Ghz 500,000 kHz 3.98002 GHz -11.83dBm 200,00 dB
3.699 GHz 3700 GHz 500000 kHz o e 3981 GHz 3.985 GHz 500,000 kHz 3.98179 GHz -22.05 dBm 200.00 dB
3.700 GHz 3.760 GHz 100.000 kHz X z £ m 3.985 GHz 4.000 GHz 1.000 MHz 3.98935 GHz -27.45 dBm -200.00 dB
= s N

07:43:38  05.06.2021

08:06:27 05.06.2021

Channel power -13dBm > -19.84dBm (PASS)

Channel power -13dBm > -19.51dBm (PASS)

RefLevel 37.950dBm  Offset 20.3048 ® RBW 5kHz

6L

RefLevel 37.90dBm  Offset 203008 ® RBW 5kHz

- Att J0dB ® SWT_ 100ms ® VBW 20kHz _Mode Sweep Count 100/100 | % Att 30d8 ® SWT  100ms ® VBW 20kHz Mode Sweep Count 100/100
1 ACLR 1Rm Avg [l LACR 1Rm Avg
30 30 dB
h h
20 20
10 dBn 10
L] 0
10 dBm 10 8
0, -20 08
30 dBm { - 3 \ i
o W e A A/
LY AT AR v |
i | e A o A M Y IR I A VALY
| % o W A At b § Wy 0 dBm— - b - - A\v/
Y ML A M /W | | moA A
AR ) Y i | CARATAV YW TR
¢ ‘ 1 s il |
-60 dBn -60 dBm-
CF 3.69975 GHz 1001 pts 102.0 kHz/ an 1.02 Mz | | [c7 3,980 25 Ghiz 1001 pts 1020 bt/ T
2 Result Summar None 2 Result Summa None I
Joh e 500000k DLEL ] T (Ref) 500,000 kHz 1951 dBm
Tx Total 2 m Tx Total -19.51 dBm
T —
T P —— e

08:14:57 05.06.2021

08:13:08 05.06.2021

TEL : 886-3-327-3456
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 60MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv
Ref Level 4000 dBm  Offset 20.30 6B

Mode Auto Sweep

6L
Cou

1 Spurious Emissians 1Avg

RefLevel 40.00dBm  Offset 2030 d8.

nt 100/100
1 Spurious Emissions

Mode Auto Sweep

s6L

Count 100/100

07:45:58 05.06.2021

08:08:10 05,086.2021

Limit Chee¥
Line _SPURJOUS_UINE_ABS_0g2 Line _SPURIOUS.L
* SpORIGUS_TINE ABS 002
20 20
10
° - 5 % v
20 T B
s il I
-40
50
3.68 GHz 16004 pts 0 MHz/ 3.76Gi: || [3826Rz 16004 pts 0 M2/ 4.0GHz
ZRENIA 2 Result Summa
1680 GHz 3695 GHz 1.000 Mtz 3.69408 GHz -21.51 dBm -1451 dB 3.920 GH 3,980 GH 100.000 kH: 1.02 dBm
3695 GHr 3699 GHr 500,000 kHz 3.69692 GHz -25.46 dBm -12.46 dB om0 ot a8l ot 300000 ki 2783 dBm
3699 Gtz 3.700 Gtz 500,000 kitz 3.69984 GHz -25.99 dBm 12.99 dB 3981 GHiz 3985 GHe 500000 kile 12653 dBm
3.700 GHz 3.760 GHz 100,000 kifz 372582 GHz 0.33 dBm 29.62 dB S ass o 4000 Cr o o 3709 dBm
nesty R e ety e

TEL : 886-3

-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 60MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 2030 4B Mode Sweep

s6L

Count 100/100

1 Spurious Emissions

1Avg

30

20

RefLevel 40.00dBm  OMfset 2030 dB.

1 Spurious Emissions

Line _SPURIOUS_LJ

Mode Auto Sweep sl

Count 100/100

ABOIREUS_TNE s 002

0

J

O

3.68 GHz .0 MHz/

392 GHz

2 Result Summa

3.69358 GHz
3.69893 GHz
3.70000 GHz
3.70106 GHz

-23.63 dBm
-16.39 dBm
-12.09 dBm

17.69 dBm

3.695 GHz
3,699 GHz
3.700 GHz
3.760 GHz

1.000 MHz
500,000 kHz
500.000 kHz
100.000 kHz

3.680 GHz
3,695 GHz

3.699 GHz

3.700 GHz

Ready

07:45:18 05.06.2021

2 Result Summa;

3.920 GHz 3.980 GHz 100.000 kHz 3.97902 GHz 18.70 dBm 11.30 dB
3980 GHz 3981 GHz 500.000 kHz 3.98002 GHz 13.55 dBm -0.55d8
3.981 GHz 3.985 GHz 500,000 kHz 3.98131 GHz -22.35 dBm -9.35dB
3.985 GHz 4.000 GHz 1.000 MHz 3.08547 GHz -27.80 dBm -14.80 dB
Resty = “onanoe

08:03:04 05,06.2021

Channel power -13dBm > -19.94dBm (PASS)

RefLevel 37.950dBm  Offset 20.3048 ® RBW 5kHz

saL
- Ant 3008 ® SWI 100 ms ® VBW 20kiz _Mode Sweep Count 100/100
1ACR 1Rm Ava
30

h
2
10 dBo
[
10 dBm
20
30 dBen { NV
T R R
40 5 FEREL WA el
M, WW‘\"\J\V AT LA
T L i Ml
i ¥ !
60 dfi
CF3.69975 GHz 1001 pts 102.0 kz/ Span 1.02 MHz |
2 Result Summor None
Txl (Ref) 500,000 kHz -19.94 dBm
Tx Total -19.94 dBm

Ready

08:15:41 05.06.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 60MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv
Ref Level 4000 dBm  Offset 20.30 6B

Limit Chesk

Mode Auto Sweep

6L
Count 100/100

1 Spurious Emissians 1Avg

RefLevel 40.00dBm  Offset 2030 d8.

1 Spurious Emissions

Line _SPURIOUS_LJ

Mode Auto Sweep

s6L

Count 100/100

Line _SPUR|OUS_LINE_ABS_0q2 ]
” SPORIGUS_LINE ABS 002
0 0
10
0

LA e A AN A e

ol R W g g gt wﬂwwvwl

TR A g A A P Bt Pt P o ot

M‘MM\W

40
50
3.68 GHz 16004 pts 0 MHz/ 3.76Gi: || [3826Rz 16004 pts 0 M2/ 4.0GHz
2 Result Summar 2 Result Summa

3680 GHz 3695 GHz 1.000 MHz 3.69422 GHz -25.99 dBm -12.99 dB 3.920 GH 3,980 GH 100:000 kH 0.51 dBm -30.51 dB

3695 GHe 3699 GHir 500,000 kHz 3.69683 GHz 2713 dBm 1813 dB om0 ot a8l ot 300000 ki 2778 dBm Ha78d8

3699 Gtz 3.700 Gtz 500,000 kitz 3.69996 GHz -26.98 dBm -13.98 dB 3981 GHe 3985 GHz 500.000 kHz 2817 dBm 1517 dB

3.700 GHz 3.760 Ghz 100000 kiz 373477 GHz QL] LK 3985 Ghz .000 GHz 1.000 MHz -27.67 dBm 1467 dB

neaty " o [ & s

07:39:11 05.06.2021

08:08:58 05,08.2021

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 60MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00 dBm  Offset 20.30 0B Made Auto Sweep

6L

Count 100/100

RefLevel 40.00dBm  OMfset 2030 dB.

Mode Auto Sweep

6L

Count 100/100

SPURIOUS _LINE ABS 002

20 R
30 dBmr .\ ;’ & " 4

™A | l, |

; ' TV P T S S N S | Po——— Y

368 6Hz 6004 pis © WHz/ 376 GHz 76008 pts To6H:

2 Result Summa

Limit Ch

Line _SPURIOUS_

3.680 GHz 3695 GHz 1.000 MHz -26.76 dBm -13.76 dB 3.980 GHz 100.000 kHz -13.40 dB

3695 Gt 3699 GH 500,000 kiz -22.19 dBm -9.19 dB 3981 GHe 500,000 kHz .66 d

3,699 GHr 3,700 GHr 500,000 kifz -13.28 dBm -0.28dB 3.985 GHz 500,000 kiHz -8.98 dB

3.700 GHz 3.760 GHz 100,000 kHz 17.53 dBm 1247 dB 4000 oty 1 600 Mits 431248
Reaty S o

07:47:24 05.06.2021 08:02:18 08.08.2021
Lowest Band Edge / Full RB Highest Band Edge / Full RB
e - [ B =
RefLevel 4000cBm  Offset 20308 Mode Auto Sweep saL RefLevel 4000 dBm  Offset 20308 Mode Auto Sweep seL

Count 100/100 Count 100/100

07:46:40 05.06.2021

Ready

& Conasan

30
20
10
o
e Ao v gl e e e T e i
20
| L \\WM.
40
50
3.68 GHz 6004 pts 0 MHz/ 376 Gz 15004 pis 3.0 GHz
2 Result Summar
1680 GHz 3695 GHz 1.000 Mtz 3.69002 GHz -21.82 dBm -14.82 dB 3.980 GH 100:000 kH
3695 GHr 3699 GHz 500,000 kHz 3.69774 GHz -28.26 dBm -15.26 dB 1981 GHe 500.000 kit
3699 Gtz 3.700 Gtz 500,000 kitz 3.69998 GHz -28.49 dBm -15.49 dB 3985 GHz 500.000 kHz
3.700 GHz 3.760 GHz 100,000 kitz 372814 GHz -1.85 dBm -31.85 dB 4000 s 1,000 Miz
T

Ty
== 08:10:25

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 60MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 4000 dBm  Offset 20.30 6B

Mode Auto Sweep

6L

Count 100/100

Ref Level 40.00dBm  Offset 2030

a8 Mode Auto Sweep

6L

Count 100/100

SPORIGUS_LINE ABS 002

30

2 0
[

10

SPURIOUS _LINE ABS 002

-20

A ‘f

AT | n

N ' W\W’MM’W .J"L......MAWW»-JWM%J u

3.68 GHz 16004 pts. 0 MHz/ 3.76 GHz 392 GHz 150“4?[, 0 MHz/ 4.0 GHz

2 Result Summa

Uimit Ches
Line _SPURIOUS_

Count 100/100

1 Spurious Emissions

e _SPUI

3680 GHz 3.695 GHz 1.000 MHz 3.69433 GHz -24.04 dBm 3.920 GHz 3.980 GHz 100.000 kHz 3.97900 GHz 18.14 dBm -11.86 dB
1695 Gita 3699 GHa 500,000 ki 3.69892 GHz -19.99dBm 3980 Ghz 3981 Ghz 500.000 kHz 3.98002 GHz -13.14 dBm 0.14d8
3699 Gt 3.700 GHz 500000 kHz 3.69998 GHz -13.87 dBm -0.87 db 3981 GHz 3.985 Gtz 500.000 kitz 3.98106 GHz -18.29 dBm -5.20dB
3.700 GHz 3.760 GHz 100,000 kHz 3.70109 GHz 17.38 dBm 1262 dB 3a85 ohie 4,000 Gz 1,000 Mis 398573 GHz 2258 dBm 558 dB
ey D o UGAT ety NN U
07:54:48  05.06.2021 08:04:46 08.06.2021
i R Py — saL RefLevel 50,00 dim  Offset 2030 d8 Mode Auto Sweep seL
Count 100/100

30 RIS v s e
20 20

10

0 B

F«u P A P i A ’\NM\*MMWMWW‘I «NMWNMWM%WWWWW
FPURIOUS LINE ABS 002 T o
T |

-20 B l
i’ e | ik o iy |
-40

50

3.68 GHz 16004 pts 0 Mz/ 3.76GHz || 3.92 GHz 16004 pts .0 MHz/ 4.0 GHz

2 Result Summa:

07:52:16 05.06.2021

1680 GHz 3695 GHz 1.000 Mtz 3.69490 GHz -27.46 dBm -14.46 dB

3695 GHr 3699 GHz 500,000 kHz 3.69829 GHz -28.80 dBm -15.80 dB

3699 GHe 3.700 GHz 500,000 kHz 3.70000 GHz -28.48 dBm -15.48 dB

3.700 GHz 3.760 GHz 100,000 kifz 3.73450 GHz -1.91 dBm -31.91 dB
. & U

2 Result Summa;

3920 GHz
3.980 GHz

3.981 GHz
3.985 GHz

3,980 GHz 100.000 kHz
3981 GHz 500.000 kHz .

3.985 GHz 500,000 kHz . -24.84 dBm
4,000 GHz 1.000 MHz

-31.02 dB
-12.81d8
-11.84 dB

-9.95 dB

08:11:01 05.06.2021

Resdy

ey
== 08:11:00

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n77 / 60MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00 dBm  Offset 20.30 0B Made Auto Sweep

RefLevel 40.00dBm  OMfset 2030 dB.

Mode Auto Sweep

6L

Count 100/100

SPORIGUS_LINE ABS 002

0

20

WAL rted e e d e nrhermtmeen

A
(SRR WEN.

3.68 GHz 16004 pts 0 MHz/

392 GHz

20GH:

2 Result Summa

3.680 GHz 3695 GHz 1.000 MHz 3.69346 GHz -25.77 dBm
3695 GHr 3699 GHz 500,000 kHz 3.698 36 GHz -23.52 dBm
3.699 GHz 3.700 GHz 500,000 kHz 3.69998 GHz -14.06 dBm
3.700 GHz 3.760 GHz 100.000 kHz 3.70103 GHz 16.85 dBm

Ready

07:53:38  05.06.2021

2 Result Summa;

3920 GHz 3,980 GHz 100.000 kHz
3980 GHz 3.981 GHz 500.000 kHz
3.981 GHz 3.985 GHz 500,000 kHz
3.985 GHz 4.000 GHz 1.000 MHz

-11.55d8

07:59:85 05,06.2021

ey
== 07:59:59

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

1 Spurious Em
Limis Ches PSS
Line _SPURJOUS. s

Ref Level 40.00 dBm  Offset 20.30 B Made Auto Sweep

RefLevel 40.00dBm  Offset 2030 d8.

1 Spurious Emissions

Mode Auto Sweep

s6L
Count 100/100

| PN A e A A P M

WNAWWHM'W’*

My S

|
30 B 3 i
40 e b J v ﬁ
50
3.68 GHz 16004 pts. 0 MHz/ 3.92 GHz 16004 pts 4.0 GHz

2 Result Summa:

1680 GHz 3695 GHz 1.000 Mtz 3.69295 GHz -29.87 dBm
3695 GHz 3,699 GHz 500,000 kHz 3.697 40 GHz -31.36 dBm
3699 GHe 3.700 GHz 500,000 kHz 3.69998 GHz -31.10 dBm
3.700 GHz 3.760 GHz 100,000 kifz 373649 GHz -3.23dBm

Ready

07:53:05 05.06.2021

2 Result Summa;

3920 GHz 3,980 GHz 100.000 kHz
3.980 GHz 3981 GHz 500.000 kHz

3.981 GHz 3.985 GHz 500,000 kHz
3.985 GHz 4,000 GHz 1.000 MHz

07:58:46 05.06.2021

CrEy
== 075845

TEL : 886-3-327-3456
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